
BASIC WATER AND 
WASTEWATER FOR THE 
COMMUNITY

Presenter: 

Bryon Killian, PE
bkillian@entecheng.com                        



Outline

• Section 1: Potable Water
• Section 2: Wastewater
• Section 3: Financing & Community 
Involvement



Goals – Potable Water

• Overall safeness and sources of drinking water.
• The distribution system.
• Identification of the roles of the government 
agencies and a brief overview of major 
regulations.

• Treatment techniques.

QUIZ – SECTION 1



Goals – Wastewater

• Characteristics of wastewater.
• The collection and conveyance system.
• Planning, permitting, and reporting 
requirements.

• Treatment techniques.

QUIZ – SECTION 2



Goals – Financing and Community Involvement
[...]
• Certain bacteria convert Hydrogen sulfide 
(H2S) to sulfuric acid, which  is very 
corrosive to electrical equipment and to 
concrete, iron, and steel. 

• Steak, Cheeseburger, 
and 3‐day old nachos.
– O2
– NOx
– SOx



System Mapping



Mapping

• You must know what you have before you can assess 
its condition! At least an idea.

– Existing Mapping / Available Data
– Field locate MH / Pump Stations / Overflow Points 

(CSO & SSO) / Critical Monitoring Points / Etc.
• Name each facility.
• Operator Updates – they know more than what 

is on the map.
– GIS Mapping

• Database creation
– Future prioritization.



System Investigation ‐ 1



Manhole Visual Inspections

• MH inspections should denote such items as:
– MH Location / Drainage path
– MH to MH connections
– Pipe Sizes
– Structural Condition
– Active / Evidence of Infiltration (staining/debris)
– Evidence of Inflow (staining/debris)
– Cycled flow
– Clear flow
– Increase or decrease in quantity of flow
– Etc….



Pump Station Visual 
Inspections



Wet Weather / Night Investigations

• Wet Weather 
– Select Manholes

• Night Time
– Select Manholes



Dye Testing

• Verification of suspect 
sources
– Roof leaders
– Storm Inlets
– Unknown pipes



System Investigation ‐ 2



Flow and Rainfall Monitoring

• Flow Monitoring.
– Instantaneous
– Short‐term
– Long Term
– Permanent

• Rainfall Monitoring.

• “6/8” guideline. 
– 6 to 8 weeks with 6 to 8 rainfall events
– Like to see at least 2  events with 1‐inch or better.



Flow and Rainfall Monitoring

• To measure wastewater flows through the sanitary 
sewer system it is important to select the 
appropriate flow meter and location.

• The measured flow correlated to the time of day 
and precipitation will determine whether the 
system is susceptible to infiltration, inflow, or both.



Flow and Rainfall Monitoring ‐ Do I mainly have I or I?

• Methods for determining Quantity of Inflow
– Graph wastewater flows and denote precipitation and spikes 

within the graph.

• Methods for determining Quantity of Infiltration
– Nighttime flows during dry weather conditions.





Smoke Testing 

• An easy and cost effective 
method to identify I&I.

• Smoke testing can identify 
illegal connections, storm 
water cross connections, 
abandoned lines not 
properly plugged, cracked 
pipes, and bad service 
connections.

• Proper Trap does not allow 
smoke to enter.



System Investigation ‐ 3



Cleaning / CCTV Pipe Inspection

• Cleaning 
– Debris Removal
– Root removal

• CCTV Pipe Inspection
– Maintenance
– Structural
– I&I



Decoding your TV Reports

• Understand the defect 
coding method used.

• How to Prioritize repairs?
– Immediate Structural 

Repairs (ASAP)
– Structural Repairs 

(Prioritize / Cost)
– Major Sources of I&I 

(Prioritize / Cost)
– Minor Sources of I&I 

(Prioritize / Cost)



System Investigation – Private Side



Building Inspections

• Roof Leaders
– Smoke Testing
– Dye Testing

• Sump Pumps
– Dye Testing

• Basement/Driveway/Yard 
Drains
– Smoke Testing
– Dye Testing

• Others



Building Inspections

• An 8‐inch diameter sewer can adequately move the 
domestic wastewater flow from up to 200 homes, 
which is roughly equivalent to:
– 8 Sump Pumps operating at full capacity.

• A single sump pump can contribute over 7,000 
gpd, which is equal to the average daily flow 
from 26 homes.

– 6 homes with downspouts connected

www.globalw.com/support/inflow.html



Building Inspections ‐ Public

• Most residents are unaware whether they have these 
types of connections and that they are illegal.

• Notify and Educate the Public.
– Notify and educate the public about I&I problems and 

the steps that you are taking to reduce I&I.  
• Mailings with utility bill, newspaper 
announcements, and on web sites.

– Informed residents will understand the nature and 
impact of I&I problems and will be more likely to 
voluntarily correct illegal connections and consent to 
inspections.



Lateral Inspection

• Lateral CCTV
– Push Camera

• From cleanout 
towards main line

– Self‐propelled 
• From main line up 
the lateral

• Pressure Testing
– Air
– Water



SECTION 2

BREAK (10 Minutes)



Planning, Reporting, And  Permitting



Planning Requirements

• Act 537 – Sewage Planning Area
– OLDS
– Sewer Service Area
– Anti‐degradation
– Etc.

• The act states: “All proposed wastewater facilities must 
demonstrated consistency with local wastewater facilities 
plans and conform to state law. This is accomplished in 
part by the municipality updating its official sewage plan or 
by the municipality, owner, sub‐divider, or agent of the 
proposed land completing Planning Modules for Land 
Development.”



Permitting Requirements

• NPDES Part I
– PADEP sets limits and volumes

• Water Quality Management Part II Permit
– Sewer Extensions and Pumping Stations that have the 
potential to serve more than 250 EDUs.

• Erosion and Sedimentation Control Plan
– Required for all earth moving activities



CSO Policy
– Proper operation and regular maintenance programs for the sewer 

system and the CSO outfalls

– Maximum use of the collection system for storage

– Review and modification of pretreatment requirements to ensure that 
CSO impacts are minimized

– Maximization of flow to the POTW for treatment.

– Elimination of CSO during dry weather

– Control of solids and floatable materials in CSO

– Pollution prevention programs to reduce contaminants in CSO

– Public notification to ensure that the public receives adequate 
notification of CSO occurrences and CSO impacts

– Monitoring to effectively characterize CSO impacts and the efficiency 
of CSO controls



Basin Commissions

• Lower limits
• Chesapeake Bay Strategy

– Existing WWTP not designed to limit nutrients
– Limit Total Nitrogen (TN) and Total Phosphorus (TP) 

discharges

• 0.4 MGD X 6 mg/L TN X 8.34 X 365 days 
= 7,306 # TN per year

• 0.4 MGD X 0.8 mg/L TP X 8.34 X 365 days 
= 974 # TP per year



Reporting Requirements

• Chapter 94
– The treatment plant permittee needs to submit a 
complete and accurate wasteload management report 
to PADEP by March 31 of each year.

• Includes contributing sewer systems from other 
municipalities



Reporting Requirements

Chapter 94 report requires:
• Description of the Wastewater System
• Hydraulic Loading Projections

– Max. Monthly Flow; Part II
• Organic Loading Projections

– Highest Daily Organic Load; Part II
• Industrial Waste Report
• Sewer Extensions & Proposed Projects
• Sewer System Monitoring, Maintenance, and Repairs
• Condition of Sewer System
• Pumping Stations; Flow Rates; 2 year projection
• Sludge Disposal
• Proposed Plan to Reduce Overload Conditions
• Corrective Action Plan







Treatment



Typical Domestic Wastewater –
Influent Medium Strength

Key Wastewater Constituents for Process 
Design

• BOD = 190 mg/L
• TSS = 210 mg/L
• TKN = 40 mg/L
• NH4‐N = 25 mg/L
• NO3‐N = 0 mg/L
• Total Phosphorus = 7 mg/L
• Alkalinity = 200 mg/L (as CaCO3)



Design Flow

“Plants should be designed to serve about 20 
years projected population from the 
initiation of design. Deferred construction of 
those units which can easily be easily 
increased in capacity is a consideration to 
minimize the initial construction costs.”

PADEP Domestic Wastewater Facilities Manual



Pretreatment



Screening Devices

• Coarse Bar Rack
• Manually Cleaned Bar Screen

– Frequently used as an emergency bypass for 
Mechanically Cleaned bar Screen, Fine Screens, 
and Communitors. 

• Mechanically Cleaned Bar Screen
• Fine Screens
• Comminutors – “Old” School
• Grinders – No separate waste stream



Coarse Screen

• Coarse (0.25” to 6” Opening)
– Hand Cleaned

• Design Note: The length of the hand cleaned screens 
should not exceed the distance that can be conveniently 
raked by hand (approx. 10 ft)

– Mechanically Cleaned
• Chain Driven

– Front Clean / Front Return
– Front Clean / Back Return
– Back Clean / Back Return

• Reciprocating Rake (Climber)
• Catenary
• Continuous Belt



Fine Screen

• Fine (Less than 0.25”)
– Static Wedgewire
– Drum
– Step

• Less than 0.12” (3 mm) for MBR



Screening Handling, Processing, and Disposal

• High capital costs and maintenance

• Screening Washer / Compactor
– Return soluble wastes back to treatment process
– Used to dewater and reduce the volume of screenings

• Can reduce the water content by up to 50% and the volume by up to 
75%

• Means of Disposal of Screenings include:
– Landfill / Co‐disposal with solid wastes
– Incineration
– Discharge to grinders / macerators and returned to the 

wastewater



Other Pretreatment 

• Grit Removal Facilities – More 
prevalent on combined systems
– Before or after influent pump station?
– Is this a necessity?
– Types of Grit Chambers

• Horizontal Flow
• Aerated Grit Chambers
• Vortex‐Type

• Flow Equalization
– Used to control the operational 

problems caused by flow rate variations
• Inflow and Infiltration?

– MBR, 2:1 peak flow ratio
– Usually on Smaller facilities

• Pre‐Aeration and 
Flocculation
– Odor Control, prior to 

primary clarifiers
– Limited use in current 

technologies



Bi
ol
og
ic
al
 T
re
at
m
en
t



General 

• “With proper analysis and environmental control, 
almost all wastewaters containing biodegradable 
constituents can be treated biologically. 
Therefore, it is essential that the environmental 
engineer understand the characteristics of each 
biological process to ensure that the proper 
environment is produced and controlled 
efficiently.”

Wastewater Engineering Treatment and Reuse 4th Edition – Metcalf & Eddy, Inc.



Treatment Method 

• Degree and consistency of treatment 
required

• Type of waste to be treated
• Proposed plant size
• Anticipated degree of operation and 
maintenance

• Operating and capital costs



Types of Biological Treatment

• Suspended Growth Processes
– In suspended growth processes, the 
microorganisms responsible for treatment are 
maintained in liquid suspension by appropriate 
mixing methods.

• Attached Growth Process
– In attached growth processes, the 
microorganisms responsible for treatment are 
attached to an inert packing material.



Types of Biological 
Treatment 

• Suspended Growth 
Process
– Activated Sludge

• Attached Growth 
Process
– Trickling Filters
– Rotating Biological 

Contactors
– Re‐birth with IFAS

• IFAS = Integrated Fixed 
Film Activated Sludge



Activated Sludge

• A suspended growth system, where bacteria 
are kept in suspension under appropriate 
conditions to grow and consume pollutants in 
the wastewater.

• Suspended growth systems must properly
balance the biomass in the reactors versus the
capacity of the secondary clarifiers.



AS – Process Control

• The principal approaches to process control are:
– Maintaining dissolved oxygen levels in the aeration

tanks
– Regulating the amount of return activated sludge

(RAS)
– Controlling the amount of waste activated sludge

(WAS)

• The parameter used most often commonly for 
controlling the activated sludge process is SRT. 



Activated Sludge Treatment 

• Conventional
• Complete Mix
• Step Aeration
• Contact Stabilization

• Extended Aeration 
and Oxidation Ditches

• SBR
• MBR
• IFAS



Sequencing Batch Reactor (SBR)

• Variable volume suspended growth treatment 
technologies that uses time sequences to perform 
the various treatment operations that continuous 
treatment processes conduct in different tanks.



Aeration 

• Diffused Air Systems
– Coarse

• Used on Sludge Process Aeration
– Fine 

• Used to increase oxygen transfer efficiencies

• Jet Aeration 

• Mechanical Aeration 



Settling

www.dec.ny.gov



General 

• Primary Clarifiers
• Secondary Clarifiers
• Number of Units
• Flow Distribution

– Flow splitting and Control
• Tank Configuration

– Tank Size and Shape



Disinfection



Forms of Disinfection 

• Chlorine (most common)
– TRC Limits are being set

• Chlorine Dioxide
• Ozone
• Bromine
• Ultraviolet Radiation

– Becoming more common
• Hydrogen Peroxide



Ultraviolet Disinfection 

• UV light involves exposing 
treated effluent to 
radiation from UV light. 
The treatment works 
because UV light 
penetrates an organisms 
cell walls and disrupts the 
cell’s genetic material, 
making reproduction 
impossible.



Biological Nutrient Removal 



Biological Nutrient Removal 

• The removal of nitrogen and/or phosphorus 
from wastewater using biological methods of 
treatment.
– Aerobic: Dissolved Oxygen (D.O.) Present
– Anoxic: NOxN Present, Little D.O. Present
– Anaerobic: No D.O. Present, No NOxN Present

• Remember Steak, Cheeseburger, and 3 day old 
Nachos



BNR Process Configurations

• Although the exact configurations of each 
system differ, BNR systems designed to 
remove TN must have:
– Aerobic Zone for nitrification
– Anoxic Zone for denitrification

• BNR systems designed to remove TP must 
have:
– Anaerobic Zone



Nitrification

NH4
+ + 1.5 O2 NO2

‐ + H2O + 2 H+

Oxygen Required = 3.43 lb / lb N Oxidized

Alkalinity Required = 7.14 lb as CaCO3 / lb N Oxidized

NO2
‐ + 0.5 O2 NO3

‐

Oxygen Required = 1.14 lb / lb N Oxidized

For Both Reactions
Oxygen Required = 4.57 lb / lb N Oxidized
Alkalinity Required = 7.14 lb as CaCO3 / lb N Oxidized



Nitrification

• pH
– Optimum 7.5 to 8

• Toxicity
– Sensitive

• Metals
– 0.25 mg/L Nickel, 0.25 mg/L Chromium, and 0.25 mg/L 

of Copper.
• Un‐ionized ammonia

– NH3; free ammonium
– Unionized nitrous acid (HNO2)



Denitrification

NO3 + Org. Carbon           N2 + CO2 + OH + H2O
CO2 + OH            HCO3

NO3 NO2   NO           N2O            N2

• 2.86 lbs oxygen recovered / lb NO3‐N
• 3.57 lbs alkalinity recovered / lb NO3‐N



Return of Alkalinity

• Alkalinity is lost during nitrification

• Approximately 7.14 mg/l of alkalinity are lost 
for each mg/l NH4

+ oxidized to NO3
‐

• Denitrification returns approximately 50% of 
the alkalinity lost during nitrification



Modified Ludzack Ettinger (MLE)

• This process modifies the Ludzack‐Ettinger process by adding a
recirculation of mixed liquor recycle (MLR) from the end of the
aeration tank to the beginning of the anoxic tank.

Aerobic Tank
(fully aerobic)

Anoxic 
Tank

Secondary 
Clarifier

EffluentInfluent

RAS Pump

Nitrified Recycle



Denitrification – Carbon Augmentation

• A number of substances:
– Methanol
– Ethanol
– Acetate
– Molasses
– Soft drink wastes, and
– Brewery wastes
– Engineered substances



TP Removal Considerations

• Influent BOD to P ratio

• Sludge Processing

• Chemical Addition

• Point of Chemical Addition



Biological Phosphorus Removal

• Relatively inexpensive
• Demonstrated ability to remove P

to low effluent concentrations
• Reduces chemical costs
• Reduces sludge disposal costs

Advantages When Compared to Other Techniques



I Already Remove Phosphorus

• Influent phosphorus = 4 ‐ 12 mg/L
• Without phosphorus removal

– 5% to 10%: Primary Settling /
Secondary Clarification

– 20% to 25%: Bacteria growth in
Activated Sludge process

– Therefore, final effluent: 3 mg/L to 4
mg/L TP



(Further) Phosphorus Removal

• Traditional chemical precipitation.
• Biological phosphorus removal.
• Steps to remove PO4‐P biologically.

– Volatile fatty acid (VFA) production (anaerobically)
– Phosphorus release by bio‐P bacteria (anaerobic

conditions)
– Excess phosphorus uptake by bio‐P bacteria

(anaerobic after metabolizing stored food)



Phosphorus Removal‐ Chemical Precipitation

• Chemical Alternatives
– Lime Precipitation
– Metal Salt Precipitation

• Iron Salts
– Ferric Chloride
– Ferrous Chloride
– Ferrous Sulfate

• Aluminum Salts
– Aluminum Sulfate (Alum)
– Sodium Aluminate
– Polyaluminum Chloride
– Aluminum Chloride



Dosing 

Aeration Basin Secondary 
Clarifier

Primary 
Clarifier

SludgeSludge

Polymer

Metal 
Salt

FilterRapid 
Mix

Metal 
Salt

Polymer

Backwash

Metal 
Salt

Influent Effluent



Sludge Storage, Processing, And Disposal



Sludge General 

• Characteristics of the sludge
• Method of Ultimate Disposal
• Stabilization Requirements
• Cost Effectiveness